
REPAIR & RE-CERTIFICATION PowerMate®  MODEL P-2 Page 1

Customer: Shop  Tag #:
Lead #: Serial #:
Phone: Office Date In:
Contact: Estimated By:
PO #: Re-cert Repaired By:
SV Rep: Repair Ship Instruct:
Terms: Training

I - Inspected       A - Adjust      R - Replace      RR - Recommended Replace

QTY PART # LAB STD TIME
UNIT 
COST EXT COST

375102 8  
170102   
370240  
070610 A-8 R-33
050706 A-8 R-8
050550 A-8 R-8

Axle Heel Support 070620 A-16 R-33
Battery Box Cover 375260 A-8 R-8
Charger Plug Assembly 337393  A-8 R-16
Rivets R-16
Inspect Wiring/Connect  R-33
Twist Lock Plug 050390   
    
HANDLE HOUSING  8  
Handle Housing PF 375290 R-100
Rocker Switch 060220 R-50
Top Handle  R-50
Handle Grip 055310  R-33
Wire 10 Ga 1 7/8"   R-25
Wire 10 Ga 2 1/4"   R-25
Wire Ground 3 1/4"   R-25
Welds    
Switch - Red HD 080790 R-25
    
TUBE ASSEMBLY  8   
Pogo Tube 170112 A-8 R-25
Slide Bearing Top 070600 A-8 R-25
Rivet 1/8 x 3/8 Grip 070532 R-8

  
FOOT ASSEMBLY  8
Foot PF 375320 R-50
Bottom Rubber 170710 A-16 R-16
Plate Washer 1/4 050070 A-16 R-16
Bolt 1/4 - 20 x 2 1/4 050742 A-16 R-16
Nut 1/4 - 20 050700 A-16 R-16

CARRIER BRACKET 8
Carrier Bracket 170140 A-8 R-16
Body Back Bracket 375340 A-8 R-16
Quick Pin 076530 A-8 R-16
   
TOTALS FROM PAGE 1  $0.00

 
 
 

 
 

Set Screw 1/4 - 20 x 5/16

PART
BODY/BATT BOX
Body 
Battery Box Weld
Slide Bearing Bottom
Weld Nut 1/4 - 20
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I - Inspected       A - Adjust      R - Replace      RR - Recommended Replace

QTY PART # LAB STD TIME
UNIT 
COST EXT COST

MOTOR DRIVE ASSEMBLY 33
Inspect Motor A-16
Motor Drive PF  370152  R-50
O-Ring 070665 R-8
Washer Thrust 1/2" .06 050920 R-8
Needle Bearing 050130 R-8
Urethane Bumper 070660 R-8
Ballnut Locknut 072090 A-8 R-8
Ballnut 5/8" 050170 A-8 R-33
Button HD Cap Bolt 050755 A-8 R-8
Roll Pin 3/16 x 1 051685  R-8
Fuse Blade 30A SloBlow 051707 R-8
Fuse Holder Blade 30A 051708 R-16
ELECTRICAL 16
Battery - Charge & Test A-16
Battery Charger 400210
Battery 051381 R-16
Battery Mfg. Date

DECALS 8
PowerMate Logo 072800 R-16
Toll Free No. 072810  R-16
Charger Adapter Plug 072820  R-16
Load Up/Down 072830  R-16
PowerMate Address 072840  R-16
    
    
LIGHT WEIGHT FRAME ASSEMBLY 8   
Lt Weight Frame Assbly 375480  R-66
8" Rubber Wheel LS 055230  R-16
Shoe PF 304520  R-16
Axle 5/8" Lt Wt Frame 170402 R-16
Step Washer 072096 A-16 R-16
Shoe Stop Bumper Tube 177450 R-16
Spacer Steel 5/16 x 5/8 051260 R-8
Urethane Lock 050101 A-8 R-8
Bent Eye Bolt 070499 A-8 R-8
Tie Down Ratchet 070498 A-8 R-16
Plug - Square Tubing 070496 R-16
Sight Gauge Pogo 075995  
   
OTHER    
Clean  A-50  
Paint A-50
Lubricate A-16
Sight Guage 075995  
   

TOTALS FROM PAGE 2 $0.00

PART
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FINAL INSPECTION 50
Test Under Load A-16
Amp Test Minimum A-16

Maximum
Average

TOTALS FROM PAGE 3 $0.00

HOURS PARTS  
$0.00
$0.00
$0.00
$0.00

 
 

 
LABOUR PARTS MISC RECERT

$0.00 $0.00 SUBTOTAL $0.00
FREIGHT
PST 8%
GST 5%
TOTAL $0.00

HOURS PARTS MISC

 
 

 
LABOUR PARTS MISC RECERT

SUBTOTAL
FREIGHT
TAX
TOTAL

ESTIMATED TOTAL

TOTALS FROM PAGE 1

TOTAL LABOUR HOURS                         X                   LABOUR RATE= TOTAL LABOUR

TOTALS FROM PAGE 2

ACTUAL TOTAL

TOTALS FROM PAGE 1

START

TOTAL ALL
TOTALS FROM PAGE 3
TOTALS FROM PAGE 2

TOTAL LABOUR HOURS                         X                   LABOUR RATE= 

START

 

TOTALS FROM PAGE 3
TOTAL ALL

TOTAL LABOUR
$0.00

ENDEND

START

END

START

END

END

STARTSTART

END
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